



| Pos | Part Number | Description | Additional Text | Quantity |
|-----|-------------|-------------------------------|-----------------|----------|
| 1 | 48600020S | SREW CAP+BUSH M51X1,5 | | 2.00 |
| 2 | 46810016 | O-ring 48x2 NBR70 siliconized | | 2.00 |
| 3 | 48600018 | Adjuster rebound | | 2.00 |
| 5 | 40540603 | Steel ball d3 | | 8.00 |
| 6 | 48600028 | Spring (1,7) I7,9 | | 4.00 |
| 7 | 48600044 | O-ring 6x1,5 NBR70 | | 2.00 |
| 8 | 48600058 | Cross flat head screw M4x6 | | 2.00 |
| 9 | 48600009 | O-ring 3,7x1,6 NBR70 | | 2.00 |

| | | | | |
|-----|-----------|--------------------------------|----------------------|------|
| 10 | 48600043 | O-ring 12x1,5 NBR70 | | 2.00 |
| 11 | 48600019 | Tube tap d4x25 | | 2.00 |
| 12 | 43570176 | OUTER TUBE L=577MM D=54/54MM | | 2.00 |
| 12* | 43570183 | OUT.TUBE BLACK L=577MM D=54/54 | | 2.00 |
| 15 | 43570019 | DU-BUSH 47 X 43 X 20 | | 2.00 |
| 16 | 43570092 | Supportwasher 45x52,5x1,5 | | 2.00 |
| 17 | 43570140 | OIL SEAL RING 43X53,15X9,5 | | 2.00 |
| 18 | 43570008 | Snap ring SB53x1,5 acc drawing | | 2.00 |
| 19 | 43570094 | DUST STRIPPER D=43MM | | 2.00 |
| 22 | 43570020 | DU-BUSH 43,8 X 43 X 20 | | 2.00 |
| 23 | 43570064 | INNER TUBE D=43MM L=550MM | | 2.00 |
| 24 | 43570142S | HYDR.STOP L=200MM D=27,5 CPL | | 2.00 |
| 30 | 48600131 | Adjustment tube 6x357 | | 2.00 |
| 31 | 48600132 | * PISTONROD D=14MM L=391MM M11 | | 2.00 |
| 33 | 48600003 | REBOUND NEEDLE | | 2.00 |
| 34 | 48600046 | O-ring 3x1,5 NBR70 | | 2.00 |
| 35 | 48600033 | Spring (7,2) 4-23 needle | | 2.00 |
| 36 | 48600036 | Preload bush 42x26,5x2,5 | ONLY FOR 200 SX | 0.00 |
| 36 | 48600037 | Preload bush 26,5x42x5 | | 0.00 |
| 36 | 48600038 | Preload bush 26,5x42x10 | ONLY FOR ADVENTURE S | 0.00 |
| 36 | 48600053 | Preload bush 26,5x42x1,5 | | 0.00 |
| 37 | 48600039 | RING 26,5X42X1,5 | | 2.00 |
| 38 | 95010018S | SPRING 7,0 N/MM SET D=4,9MM | | 1.00 |
| 39 | 43570131 | Spring retainer 33,5x38,2x3 | | 2.00 |
| 42 | 43570132S | SCREW SLEEVE M29,3X1+BUSH | | 2.00 |
| 43 | 46810651 | Guide bushing 14x16x12 | | 2.00 |
| 44 | 48600015 | REBOUND SPRING D=14,6MM L=22MM | 640 LC4 SUPERMOTO | 2.00 |
| 45 | 48600025 | TAP REBOUND | | 2.00 |
| 47 | 48600059 | Spring (11) 0,25-10 | | 2.00 |
| 49* | 40541392 | Shim 6x8x0,2 | | 2.00 |
| 49 | 48600062 | CHECK VALVE 8X24X0,1 | | 8.00 |
| 50 | 40540400 | Shim 6x12x0,10 | | 0.00 |
| 50 | 40540401 | Shim 6x14x0,10 | | 0.00 |
| 50 | 40540402 | Shim 6x16x0,10 | | 0.00 |
| 50 | 40540403 | Shim 6x18x0,10 | | 0.00 |
| 50 | 40540404 | SHIM 6X12X0,15 | | 0.00 |
| 50 | 40540405 | SHIM 6X14X0,15 | | 0.00 |
| 50 | 40540406 | SHIM 6X16X0,15 | | 0.00 |
| 50 | 40540407 | SHIM 6X18X0,15 | | 0.00 |
| 50 | 40540410 | Shim 6x16x0,20 | | 0.00 |
| 50 | 40540411 | Shim 6x18x0,20 | | 0.00 |
| 50 | 40540414 | SHIM 6X16X0,25 | | 0.00 |
| 50* | 40540415 | SHIM 6X18X0,25 | | 0.00 |
| 50 | 40540447 | Shim 6x10x0,30 | | 0.00 |
| 50 | 40541383 | Shim 6X11X0,10 | | 0.00 |
| 50 | 40541391 | Shim 6x11x0,30 | | 0.00 |
| 50 | 40541402 | Shim 6x11x0,20 | | 0.00 |
| 50* | 40541406 | SHIM 6X11X0,15 | | 0.00 |
| 50 | 48600063 | Shim 6x24x0,10 | | 0.00 |
| 50 | 48600064 | Shim 6x22x0,10 | | 0.00 |
| 50 | 48600065 | Shim 6x20x0,10 | | 0.00 |

| | | | | |
|-----|------------|--------------------------------|--|------|
| 50 | 48600066 | SHIM 6X24X0,1 | | 0.00 |
| 50 | 48600067 | SHIM 6X22X0,1 | | 0.00 |
| 50* | 48600116 | Shim 6x24x0,10 delta | | 0.00 |
| 51 | 48600060 | Pistonring 26x28x5 | | 2.00 |
| 52 | 48600042 | Piston 6,05x27,65x12 rebound | | 2.00 |
| 55 | 40540486 | Nut M6x0,5 h6,5 WAF10 rebound | | 2.00 |
| 58* | 43570064 | INNER TUBE D=43MM L=550MM | | 2.00 |
| 59 | 40541241 | CHECK VALVE NUT M6X0,5 | | 2.00 |
| 60* | 43570184 | AXLE CLAMP L/S BLACK 2001 | | 1.00 |
| 61* | 43570185 | AXLE CLAMP R/S BLACK 2001 | | 1.00 |
| 62 | 40541278 | Spring (8,5) l6,5 valve | | 2.00 |
| 64 | 48600061 | Shim 8x24x0,40 | | 2.00 |
| 65 | 46811499 | O-ring 21x2 NBR70 | | 2.00 |
| 66 | 48600047 | Piston 6x27,8x9 compression | | 1.00 |
| 67 | 43570177 | * TAP COMPRESSION | | 2.00 |
| 68* | 43570180 | O-RING NBR 15X1,5 | | 2.00 |
| 69* | 43570175 | SPRING RING 29,8X1,6 | | 2.00 |
| 70 | 43570023 | O-ring 41x2 NBR70 siliconized | | 2.00 |
| 72 | 48600034 | Adjustment screw slot compress | | 2.00 |
| 73 | 48600051 | Round-wire snap ring 12x1 DIN7 | | 2.00 |
| 74 | 48600049 | O-ring 8x2 NBR70 | | 2.00 |
| 75 | 48600035 | * NEEDLE COMPRESSION M10X1 | | 2.00 |
| 78 | 40540215 | ALLEN SCREW M 8X30 | | 4.00 |
| 79 | 0603122171 | SEAL RING 12,2X17X1 | | 2.00 |
| 80 | 43570174 | BOLT M12X1 | | 2.00 |
| 90 | 40540882 | FORKOIL REZ 71 SAE 5 | | 1.00 |

* = New part